



1671

Parts List

Ref	Class	Part	Description	Qty	Comment	Footnote
1		881690001	MANIFOLD	1		1,4,5,22,23
2		805223T	SENSOR, Manifold Air Temperature	1		
3	32	881734	HOSE, Fuel Pressure Regulator	1		4,5,22,23
4	27	895235	GASKET SET, Intake Manifold and	1		1,2,4,5,22,23
5		881689	SHIELD, Intake manifold Oil Splash	1		4,5,22,23
6		845755	RETAINER, Valve Lifter Guide	1		4,5,22,23
7	10	881570	SCREW, (M8 x 25)	7		4,5,22,23
8		881731	SENSOR, Manifold Air Pressure	1		4,5,22,23
9	25	881733	SEAL, M.A.P. Sensor	1		4,5,22,23
10	10	881646	SCREW, (M6 x 20)	1		4,5,22,23
11		864996	TUBE, Oil Fill	1		4,5,22,23
12		864997	CAP, Oil Fill Tube	1		4,5,22,23
13		NSS	NOT SOLD SEPARATE, SEAL-O	1		4,5,22,23
14	10	881645	BOLT, (M6 x 20), Oil Fill Tube	1		4,5,22,23
15	10	895234	SCREW, (M6 x 73)	10		1,4,5,22,23
16		881691	RAIL, Fuel Injection	1		4,5,22,23
17	22	802631	VALVE AND CAP KIT, Fuel Pressu	1		4,5,22,23
18		881692001	REGULATOR KIT, Fuel Pressure	1		
19	25	881696	SEAL KIT, Fuel Pressure Regulator	1		4,5,22,23
20		881693	INJECTOR	8		4,5,22,23
21	25	881694	SEAL KIT	1		4,5,22,23
22		881695	RETAINER KIT, Fuel Injector	1		4,5,22,23
23	16	881968	STUD, Fuel Injection Rail	2		4,5,22,23
24	84	881697	HARNES, Fuel Injection Wiring	1		4,5,22,23
25	16	802561	STUD, Throttle Body	3		4,5,22,23
26	22	862360	PLUG, Fuel Rail Outlet	1		
27		881725	PLATE, Block Off	1	(Digital Throttle Shift)	
28	27	881644	GASKET	1	(Digital Throttle Shift)	
29	10	881586	SCREW, (M8 x 30)	2	(Digital Throttle Shift)	